samranis. FCC RF Test Report Report No. :FG491912E
N26(5M)_CP- N26(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz . MH2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver 271 dBm

N26(5M)_CP-OFDM_64 N26(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz 2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R Sweep 480 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. :FG491912E

N26(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz
4Res BW 100.00 kHz

Oooupied Bandwidh

Bideo BW 300,00 kHz*

N26(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz

Ref Lyl Offset 7.50 B
Ref Vall dBm

Bideo BW 300,00 kHz*

Span 20 M|
Sweep 2.53 ms (1001 pts)

Span 20 M|
Sweep 2.53 ms (1001 pts)

N26(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 300.00 kHz" Span 20 MKz|

Sweep 253 ms (1001 pis)

Total Paver

N26(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

SVideo B 300.00 kHz" Span 20 MKz|

Sweep 253 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG491912E

N26(15M)_CP- N26(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center B36.50 MHz ideo BW 470,00 kHz" Span 30 MHz,
[#Res BW 150,00 kHz Sweep 1.67 ms (1001 ps)
2 M

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Oooupied Bandwidh

Total Paver

N26(15M)_CP-OFDM_64 N26(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e e KEYSIGHT ot R Aen 408 Free fn
O L - Ci

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

[Center 835,50 MHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG491912E

N26(20M)_CP- N26(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center B36.50 MHz ideo BW 620,00 kHz" Span 40 Mz,
[#Res BW 200,00 kHz ms (1001 pts)

SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Oooupied Bandwidh

Total Paver

11841 P

N26(20M)_CP-OFDM_64 N26(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e e KEYSIGHT ot R Aen 408
O ol - Ci

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

Center B36.50 MHz ideo BW 620,00 kHz" Span 40 Mz,
Sweep 1.27 ms (1001 pts)

SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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samranis. FCC RF Test Report Report No. :FG491912E
Conducted Spurious Emissions
NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-OFDM

26 15 5 165300 826.5 BPSK 1@0 see graph

26 15 5 165300 826.5 DFTéT;‘SD}f DM 1@0 seegraph  PASS
DFT-s-OFDM

26 15 5 165300 826.5 QPSK 1@0 see graph

26 15 5 165300 826.5 DFTéSP'gE DM 1@0 see graph PASS
DFT-s-OFDM

26 15 5 167300 836.5 BPSK 1@0 see graph

26 15 5 167300 836.5 R o 1@0 seegraph  PASS
DFT-s-OFDM

26 15 5 167300 836.5 OPSK 1@0 see graph

26 15 5 167300 836.5 DFT;F;gE DM 1@0 seegraph  PASS

26 15 5 169300 846.5 Rt oM 1@0 see graph

26 15 5 169300 846.5 PRt oM 1@0 seegraph  PASS
DFT-s-OFDM

26 15 5 169300 846.5 OPSK 1@0 see graph

26 15 5 169300 846.5 DFT;F;gE DM 1@0 seegraph  PASS

26 15 10 165800 829.0 PRt oM 1@0 see graph

26 15 10 165800 829.0 PRt oM 1@0 seegraph  PASS
DFT-s-OFDM

26 15 10 165800 829.0 OPSK 1@0 see graph

26 15 10 165800 829.0 DFTC'?SF;gE DM 1@0 seegraph  PASS

26 15 10 167300 836.5 RlseSu 1@0 see graph

26 15 10 167300 836.5 DFT;;SKF DM 1@0 see graph PASS
DFT-s-OFDM

26 15 10 167300 836.5 QPSK 1@0 see graph

26 15 10 167300 836.5 DFT(';;gE DM 1@0 see graph PASS

26 15 10 168800 844.0 DFT;;gKFDM 1@0 see graph

26 15 10 168800 844.0 DFT;;SE DM 1@0 see graph PASS
DFT-s-OFDM

26 15 10 168800 844.0 QPSK 1@0 see graph

26 15 10 168800 844.0 DFT(';;SEDM 1@0 see graph PASS
DFT-s-OFDM

26 15 20 166800 834.0 BPSK 1@0 see graph

26 15 20 166800 834.0 DFT;;SE DM 1@0 see graph PASS
DFT-s-OFDM

26 15 20 166800 834.0 QPSK 1@0 see graph

26 15 20 166800 834.0 DFT(';;(S)EDM 1@0 see graph PASS
DFT-s-OFDM

26 15 20 167300 836.5 BPSK 1@0 see graph

26 15 20 167300 836.5 DFT-s-OFDM 1@0 see graph PASS
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samranis. FCC RF Test Report Report No. :FG491912E
BPSK
DFT-s-OFDM
26 15 20 167300 836.5 QPSK 1@0 see graph
26 15 20 167300 836.5 DFT;P'gE DM 1@0 seegraph  PASS
26 15 20 167800 839.0 DFT;;;)KFDM 1@0 see graph
26 15 20 167800 839.0 Else 1@0 seegraph  PASS
DFT-s-OFDM
26 15 20 167800 839.0 QPSK 1@0 see graph
26 15 20 167800 839.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
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samranis. FCC RF Test Report Report No. :FG491912E

N26(5M)_DFT-s-

N26(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH

[Swept sA

KEYSIGHT !lllllll‘ In #étten: 408 FY.WMIFMS'\ 1] #Atten 40 02 5 ‘merlﬂﬂ
Couping DC 0 i " g i I

RT o A R

Ref Ly 75008
Ref Level 30,00 dBm

Scale/Div 10 dB

et

Start 30 Wiz Stop 8. Video BW 3.0 MHZ' Stop 8.490 GHz|
Sweep 16.0 m 5) ] 140001 pts)|
Funclion Function Vaiue Function

N26(5M) DFT-s- N26(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH
B +

KEYSIGHT kit o T Poer (RS
C 00100
RT o Lo 1

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHz"

Start 30 MHz

Video BW 3.0 MHZ'

Function Function Width

Function Vaiue Function Functian Width Function Vaiue
dBm
G103
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samranis. FCC RF Test Report Report No. :FG491912E

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !lllllll‘ In whAten. 40 & FY.WMIFMS'\ 1] #Atten 40 6B f “ :im M\;Fl.m 1
Couping DC 0 i " g i » I -

RT o A Rm A

Ref Ly 75008
Ref Level 30,00 dBm 3 Scale/Div 10 dB

e

Start 30 Wiz Stop 8. Video BW 3.0 MHZ' Stop 8.490 GHz|

‘Sweep 16.0 m: {40001 ps)|

Function Vaiue X Function

N26(10M)_DFT-s- N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

[Spectum anayzer 1 Spectrum Anaiyzer 1

[Swept A Swept SA

KEYSIGHT ot shten 108 o Typs: Poer (RAS) KEYSIGHT nout RF = Power (RMSH

RT o o oo LR
lign: L

il
Tg: Free Run

Video BW 3.0 MHz" 249 Start 30 MHz
5.0 m:

Video BW 3.0 MHZ'

Function Function Width Function Vaiue Function Functian Width Function Vaue

dBm Bm

CL:
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samranis. FCC RF Test Report

Report No. :FG491912E

N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

Ref Ly 75008
Ref Level 30,00 dBm

start 30 MHz Stop 8,

‘Sweep 16.0 m

Function Vaiue

N26(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[Spectrum Anaiyzer 1
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C 00100

RT o o o A
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samranis. FCC RF Test Report Report No. :FG491912E
N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Insut Halten: 408 Poner [RMS) #hdten 4003 i Type: Power (RMS]
(Coupi G f

RT o c o o, g C A :&m

Stop 8, Video BW 3.0 MHZ' Stap 8.490 GHz
‘Sweep 16.0 m: ) ] {40001 ps)|

Function Vaiue Function
m

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

[Specirum Araiyzer 1
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C 00100
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Spectrum Anaiyzer .
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Function Function Width Function Vaiue
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samranis. FCC RF Test Report Report No. :FG491912E

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

C B of gk 100100
fan . ’ ! Tg: Free Run

wAlten 408 = Power (RMS)| At 408 Fast oy Typs: Power (RS
oo C «

Ref Lvl Offset 7.50 B
Ref Level 30,00 dBm

Video BW 3.0 MKz Slop 8.490 GHy| Start 30 Mz Video BW 3.0 MHZ' Stop 8.490 GHz|
‘Swesp 16.0 ms (40001 pts) #Res BW 1.0 MH2 Sweep 16.0 ms (40001 ps)

Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue
Bm
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samranis. FCC RF Test Report Report No. :FG491912E

Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
26 15 5 165300 826.5 Else 1@0 seegraph  PASS
26 15 5 165300 826.5 DFT;P'gE DM 1@0 seegraph  PASS
26 15 5 165300 826.5 DFT;;;E DM 25@0  seegraph  PASS
26 15 5 165300 826.5 DFTéSF;gE DM 25@0  seegraph  PASS
26 15 5 169300 846.5 DTS OFDM 1@24  seegraph  PASS
26 15 5 169300 846.5 DFTéSF;gE DM 1@24  seegraph  PASS
26 15 5 169300 846.5 PRt oM 25@0  seegraph  PASS
26 15 5 169300 846.5 DFT;F;gE DM 25@0  seegraph  PASS
26 15 10 165800 829.0 Rt oM 1@0 seegraph  PASS
26 15 10 165800 829.0 DFT;F;gE DM 1@0 seegraph  PASS
26 15 10 165800 829.0 PRt oM 50@0  seegraph  PASS
26 15 10 165800 829.0 DFT;F;gE DM 50@0  seegraph  PASS
26 15 10 168800 844.0 DFT;;S}'(: DM 1@51  seegraph  PASS
26 15 10 168800 844.0 DFT&;?E DM 1@51  seegraph  PASS
26 15 10 168800 844.0 PRt oM 50@0  seegraph  PASS
26 15 10 168800 844.0 DFTC'?SF;gE DM 50@0  seegraph  PASS
26 15 20 166800 834.0 RlseSu 1@0 seegraph  PASS
26 15 20 166800 834.0 DFTéSP'gE DM 1@0 seegraph  PASS
26 15 20 166800 834.0 DFTSOFDM 10000  seegraph  PASS
26 15 20 166800 834.0 DFTéSF;gE DM 100@0  seegraph  PASS
26 15 20 167800 839.0 DFISOFDM  1@105  seegraph  PASS
26 15 20 167800 839.0 DFTéSF;gE DM 1@105  seegraph  PASS
26 15 20 167800 839.0 DFTSOFDM 10000  seegraph  PASS
26 15 20 167800 839.0 DFT(';F;SEDM 100@0  seegraph  PASS
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samranis. FCC RF Test Report Report No. :FG491912E

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|
Alten 40 &8 Adten: 40 8

Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vialue 30.00 dBm ScaleiOv 10.0 B

Start 815,000 MHz Start $15.000 MKz
40 Range Teble 4 Ranga Table

Amplitg

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Alten 408 Aen 408 Tig: Fres fum
off

Low

1 Range Ref Ll Offset 7 RefLvl Offset
Scale/Div 10.0 08 Ref Value 3 Ref Vaiue 3

Start 815,000 MHz Start $15.000 MKz

40 Range Teble 4 Ranga Table
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samranis. FCC RF Test Report Report No. :FG491912E

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Aifen: 4068 Aiten. 40 68

Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vialue 30.00 dBm ScaleiOv 10.0 B

Start 844,000 MHz Start 844,000 MKz
40 Range Teble 4 Ranga Table

Amplitug

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Alten 408 Aen 408 Tig: Fres fum
off

Low

1 Range Ref Ll Offset 7 RefLvl Offset
Scale/Div 10.008 Ref Value 3 Ref Vaiue 3

Start 844,000 MHz Start 844,000 MKz

40 Range Teble 4 Ranga Table
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samranis. FCC RF Test Report Report No. :FG491912E

N26(10M)_DFT-s- N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Alten 408
Cor
Freq Ref. It

Ref Lyl Offset 7.50 B
Ref Value Em

| Start 815.000 MHz
4 Range Tabls

N26(10M)_DFT-s- N26(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

[Spectrum Anaiyzer 1

[Spurious Emissions

KEYSIGHT Inout ¥ 0 M d0d@ g FresRun Aen 408
« off

¥ Ga Low

Start §15.000 MHz Stop 834,000 MKz
AMRageTtle v

Start B15.000 MHz Stop 834,000 MHz

40 Rangs Table v
Tra
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N26(10M)_DFT-s- N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Ref Lyl Offset 7.50 B
Ref Vall dBm

Start £30.000 MHz Start £39.000 MKz

41 Range Tt 4 Fanga Tatie
Measure Trase
Trace Type

Avmiliade

N26(10M)_DFT-s- N26(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Start £30.000 MHz

40 Range Teble
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samranis. FCC RF Test Report Report No. :FG491912E

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Alten 408
Cor
Freq Ref. It

Ref Lyl Offset 7.50 B
Ref Valug Em

Start 815,000 MHz Stop 844,000 MHz Stop 844,000 MHz|

40 Range Teble

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

[Spectrum Anaiyzer 1

[Spurious Emissions

KEYSIGHT Inout ¥ 0 M d0d@ g FresRun Aen 408
« off

¥ Ga Low

Start §15.000 MHz Stop 844,000 MKz
AMRageTtle v

Start B15.000 MHz Stop 844,000 MHz

40 Rangs Table v
Tra
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samranis. FCC RF Test Report Report No. :FG491912E

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

Start £20.000 MHz Start £20.000 MKz

41 Range Tt 4 Fanga Tatie
Measure Trase
Trace Type

Avmiliade

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Start £20.000 MHz

Start £20.000 Mz
AMRageTtle v
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samranis. FCC RF Test Report Report No. :FG491912E

Software Version: 23.06.1602

FR1 N66_ANT4

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-3.5dB

NR SCS Bandwidth Freq . Conducted EIRP EIRP
Band (kHz) (MHz) I (MHz) bk ET) RB power(dBm) (dBm) W)

66 15 5 342500 17125 DFTéSF;gEDM 1@1 25.12 2162  0.1452
DFT-s-OFDM

66 15 5 342500 17125 16 OAM 1@1 24.83 2133 0.1358

66 15 5 349000 1745 DFT(;;gEDM 1@1 25.12 2162 0.1452
DFT-s-OFDM

66 15 5 349000 1745 16 oAM 1@1 24.78 2128 01343

66 15 5 355500  1777.5 DFT(;;gEDM 1@1 24.93 2143  0.1390
DFT-s-OFDM

66 15 5 355500  1777.5 16 OAM 1@1 24.72 2122 0.1324

66 15 10 343000 1715 DFT(;;gEDM 1@1 25.03 2153 0.1422
DFT-s-OFDM

66 15 10 343000 1715 16 oAM 1@1 24.78 2128 01343

66 15 10 349000 1745 DFT(;;gEDM 1@1 25.12 2162 0.1452
DFT-s-OFDM

66 15 10 349000 1745 16 oAM 1@1 24.83 2133 0.1358

66 15 10 355000 1775 DFT(;;gEDM 1@1 24.96 2146 0.1400
DFT-s-OFDM

66 15 10 355000 1775 16 oAM 1@1 24.63 2113 0.1297

66 15 15 343500  1717.5 DFTSggIEDM 1@1 25.19 2169 0.1476
DFT-s-OFDM

66 15 15 343500  1717.5 16 oAM 1@1 24.79 2120 0.1346

66 15 15 349000 1745 DFT(';;SEDM 1@1 25.18 2168  0.1472
DFT-5-OFDM

66 15 15 349000 1745 16 OAM 1@1 24.86 2136 0.1368

66 15 15 354500 17725 DFT(';;SEDM 1@1 24.92 2142 0.1387
DFT-s.OFDM

66 15 15 354500 17725 16 OAM 1@1 24.62 2112 0.1294

66 15 20 344000 1720 DFT(';;SEDM 1@1 25.18 2168  0.1472
DFT-s.OFDM

66 15 20 344000 1720 16 OAM 1@1 24.8 21.3 0.1349

66 15 20 349000 1745 DFT(';;SEDM 1@1 25.16 2166  0.1466
DFT-s-OFDM

66 15 20 349000 1745 16 OAM 1@1 24.88 2138 0.1374

66 15 20 354000 1770 DFT(';;(S)EDM 1@1 24.83 2133 0.1358
DFT-s-OFDM

66 15 20 354000 1770 16 OAM 1@1 24.66 2116 0.1306

66 15 25 344500 17225 DFT(';;(S)EDM 1@1 25.06 2156 0.1432

66 15 25 344500 17225 DFI:SZ';ADM 1@1 24.72 2122 0.1324

66 15 25 349000 1745 DFT.s-OFDM 1@1 25.14 2164 0.1459
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QPSK
DFT-s-OFDM
66 15 25 349000 1745 16 OAM 1@1 24.79 2129  0.1346
66 15 25 353500 17675 DFTéSF;gE DM 1@1 24.94 2144 01393
DFT-s-OFDM
66 15 25 353500 17675 16 OAM 1@1 24.61 2111 0.1291
66 15 30 345000 1725 DFT;P'g}E DM 1@1 25.19 2169  0.1476
DFT-5-OFDM
66 15 30 345000 1725 16 OAM 1@1 24.73 2123 01327
66 15 30 349000 1745 DFT;P'g}E DM 1@1 252 217 0.1479
DFT-5-OFDM
66 15 30 349000 1745 16 OAM 1@1 24.85 2135  0.1365
66 15 30 353000 1765 DFT(';';gEDM 1@1 25.03 2153  0.1422
DFT-5-OFDM
66 15 30 353000 1765 16 OAM 1@1 24.89 2139 01377
66 15 35 345500 17275 DFT(';;(S)EDM 1@1 25.08 2158  0.1439
DFT-5-OFDM
66 15 35 345500 17275 16 OAM 1@1 24.79 2129  0.1346
66 15 35 349000 1745 DFT(';;(S)EDM 1@1 25.17 2167  0.1469
DFT-5-OFDM
66 15 35 349000 1745 16 OAM 1@1 24.82 2132 01355
66 15 35 352500 17625 DFT(';;(S)EDM 1@1 25.07 2157  0.1435
DFT-5-OFDM
66 15 35 352500 17625 16 OAM 1@1 24.7 212 0.1318
66 15 40 346000 1730 DFT(;;gEDM 1@1 2511 2161  0.1449
DFT-5-OFDM
66 15 40 346000 1730 16 OAM 1@1 24.79 2129  0.1346
66 15 40 349000 1745 DFT;F;gIE DM 1@1 25.23 21.73 0.1489
DFT-5-OFDM
66 15 40 349000 1745 16 OAM 1@1 24.83 2133 0.1358
66 15 40 352000 1760 DFT;F;gIE DM 1@1 25.12 21.62 0.1452
DFT-5-OFDM
66 15 40 352000 1760 16 OAM 1@1 24.86 2136  0.1368
DFT-5-OFDM
66 15 45 346500 17325 Pl aan 120@60 25.04 2154  0.1426
DFT-5-OFDM
66 15 45 346500 17325 Pl Boan 1@1 24.89 2139 01377
DFT-5-OFDM
66 15 45 346500 17325 Pl Boan 1@240 24.79 2129  0.1346
66 15 45 346500 17325 DFT;F;gIE DM 120@60 25.01 2151 0.1416
66 15 45 346500 17325 DFT;F;gIE DM 1@1 25.05 21.55 0.1429
66 15 45 346500 17325 DFT;P'gIE DM @240 25 215 0.1413
66 15 45 346500 17325  DFISOFDM 56660 24.76 21.26 0.1337
16 QAM
DFT-s-OFDM
66 15 45 346500 17325 16 OAM 1@1 24.74 2124 01330
66 15 45 346500 17325  DFISOFDM 6540 24.66 2116  0.1306
16 QAM
66 15 45 346500 17325  DFI'SOFDM 56660 23.59 2009  0.1021
64 QAM
DFT-s-OFDM
66 15 45 346500 17325 64 OAM 1@1 23.21 1971 0.0935
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66 15 45 346500 17325 DFGTQS&';ADM 1@240 23.25 19.75  0.0944
66 15 45 346500 17325 ng‘g"é’:a"" 120@60 21.58 1808  0.0643
66 15 45 346500 17325 ng‘g"é’:a"" 1@1 21.31 17.81  0.0604
66 15 45 346500 17325 D';Egg:ﬁ"" 1@240 21.37 17.87  0.0612
66 15 45 346500 17325 C'BSEEM 121@60 24.01 2051 0.1125
66 15 45 346500 17325 C'BSEEM 1@1 23.94 2044  0.1107
66 15 45 346500 17325 C'BSEEM 1@240 23.80 2039 0.1004
66 15 45 ag000 1745 IS OFOM 120@60 25.06 2156 0.1432
66 15 45 sao000 1745 OEISOOMa@1 24.98 2148  0.1406
66 15 45 saoo00 1745 OEISOFDM - 1@240 24.79 2120 0.1346
66 15 45 349000 1745 DFTéslg(S)EDM 120@60 25 215 0.1413
66 15 45 349000 1745 DFTéslg(S)EDM 1@1 25.25 2175  0.1496
66 15 45 349000 1745 DFTéslg(S)EDM 1@240 24.97 2147 0.1403
66 15 45 349000 1745 DFlTéSéa';ADM 120@60 24.73 2123 0.1327
66 15 45 349000 1745 DFlTéSéa';ADM 1@1 24.8 21.3 0.1349
66 15 45 349000 1745 DFlTéSéa';ADM 1@240 24.64 2114 0.1300
66 15 45 349000 1745 DFgféa';ADM 120@60 23.63 2013 0.1030
66 15 45 349000 1745 DFgf&';ADM 1@1 23.35 19.85  0.0966
66 15 45 349000 1745 DF&S&KADM 1@240 23.2 19.7 0.0933
66 15 45 349000 1745 ng'gglf,a"‘" 120@60 21.6 18.1 0.0646
66 15 45 349000 1745 D';Egg:,a""' 1@1 21.45 17.95  0.0624
66 15 45 349000 1745 D';Egg:,a""' 1@240 21.31 1781 0.0604
66 15 45 349000 1745 CFSSEEM 121@60 23.99 2049 01119
66 15 45 349000 1745 CFSSEEM 1@1 24.01 2051 01125
66 15 45 349000 1745 CFSSQEM 1@240 23.86 2036 0.1086
66 15 45 351500  1757.5 DEJ'ZSE%FS?(M 120@60 24.92 2142  0.1387
66 15 45 351500  1757.5 DEJ'ZSECF’,FSE}’(M 1@1 24.89 2139 0.1377
66 15 45 351500  1757.5 DEJ'ZSECF’,FS?(M 1@240 24.9 21.4 0.1380
66 15 45 351500  1757.5 DFTJ;;’IEDM 120@60 24.91 2141  0.1384
66 15 45 351500  1757.5 DFTJ;;’IEDM 1@1 25.09 2150 0.1442
66 15 45 351500  1757.5 DFTJ;;’IEDM 1@240 25.08 2158  0.1439
66 15 45 351500  1757.5 DFlTéS('?(Z';ADM 120@60 24.67 2117 0.1309
66 15 25 351500 17575 _ DFT.sOFDM ___ 1@L 24.76 2126 0.1337
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16 QAM
66 15 45 351500  1757.5 DFlTésé‘i';ADM 1@240 24.71 2121 01321
66 15 45 351500 17575 DFGTféCA';ADM 120@60 23.54 2004  0.1009
66 15 45 351500 17575 DF;"S('?C"A';ADM 1@1 23.4 19.9 0.0977
66 15 45 351500 17575 DF;"S('?C"A';ADM 1@240 23.22 1972 0.0938
66 15 45 351500 17575 D':2T5'65'Q°:3M 120@60 215 18 0.0631
66 15 45 351500 17575 D':2T5'65'Q°:3M 1@1 21.48 17.98  0.0628
66 15 45 351500 17575 D':2T5'65'Q°:3M 1@240 21.36 17.86  0.0611
66 15 45 351500 17575 C'BSEEM 121@60 23.92 2042 0.1102
66 15 45 351500  1757.5 C'BSEEM 1@1 24.03 2053 0.1130
66 15 45 351500  1757.5 C'BSEEM 1@240 23.97 2047 01114
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0037 PASS NV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0055 PASS LV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0056 PASS HV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0068 PASS -30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0021 PASS -20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0027 PASS -10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0053 PASS 0°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0030 PASS 10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0037 PASS 20C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0069 PASS 30C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0064 PASS 40°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0023 PASS 50°C
QPSK
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
66 15 20 349000 1745.0 OFDM PI/2 100@0 4.25 13 PASS
BPSK
DFT-s-
66 15 20 349000 1745.0 OFDM 100@0 5.17 13 PASS
QPSK
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N66(20M)_DFT-s-OFDM_PI_2- N66(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

g Free Run Aen 408 Trig: Fres fum
#F Gan Low ints 1 #F Gan
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OoBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
66 15 5 349000 1745.0 C%SEEM 25@0 4.4661 4.813
CP-OFDM
66 15 5 349000 1745.0 16 QAM 25@0 4.4688 4.765
CP-OFDM
66 15 5 349000 1745.0 64 QAM 25@0 4.4807 4.793
CP-OFDM
66 15 5 349000 1745.0 256 QAM 25@0 4.4704 4.796
66 15 10 349000 1745.0 CPQS;[?M 52@0 9.2677 9.704
CP-OFDM
66 15 10 349000 1745.0 16 OAM 52@0 9.2636 9.723
CP-OFDM
66 15 10 349000 1745.0 64 QAM 52@0 9.2945 9.748
CP-OFDM
66 15 10 349000 1745.0 256 QAM 52@0 9.2546 9.706
66 15 15 349000 1745.0 C%SgEM 79@0 14.082 14.67
CP-OFDM
66 15 15 349000 1745.0 16 QAM 79@0 14.077 14.71
CP-OFDM
66 15 15 349000 1745.0 64 QAM 79@0 14.105 14.65
CP-OFDM
66 15 15 349000 1745.0 256 QAM 79@0 14.08 14.67
66 15 20 349000 1745.0 CF(SS;? M 106@0 18.872 1958
CP-OFDM
66 15 20 349000 1745.0 16 QAM 106@0 18.902 19.74
CP-OFDM
66 15 20 349000 1745.0 64 QAM 106@0 18.944 19.63
CP-OFDM
66 15 20 349000 1745.0 256 QAM 106@0 18.876 19.7
66 15 25 349000 1745.0 C%SEEM 133@0 23.69 24.59
CP-OFDM
66 15 25 349000 1745.0 16 QAM 133@0 23.743 24.78
CP-OFDM
66 15 25 349000 1745.0 64 QAM 133@0 23.763 24.64
CP-OFDM
66 15 25 349000 1745.0 256 QAM 133@0 23.712 24.64
66 15 30 349000 1745.0 CPQSEEM 160@0 28.547 29.69
CP-OFDM
66 15 30 349000 1745.0 16 QAM 160@0 28.498 29.64
CP-OFDM
66 15 30 349000 1745.0 64 QAM 160@0 28.553 29.6
CP-OFDM
66 15 30 349000 1745.0 256 QAM 160@0 28.5 29.56
66 15 35 349000 1745.0 CTDSEEM 188@0 33.515 34.74
CP-OFDM
66 15 35 349000 1745.0 16 QAM 188@0 33.575 34.66
CP-OFDM
66 15 35 349000 1745.0 64 QAM 188@0 33.571 34.68
CP-OFDM
66 15 35 349000 1745.0 256 QAM 188@0 33.447 34.67
66 15 40 349000 1745.0 CP-OFDM 216@0 38.558 39.83
QPSK
66 15 40 349000 1745.0 CP-OFDM 216@0 38.554 39.85
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16 QAM

CP-OFDM

66 15 40 349000 1745.0 64 QAM 216@0 38.558 39.92
CP-OFDM

66 15 40 349000 1745.0 256 QAM 216@0 38.594 39.85

66 15 45 349000 1745.0 C%SEEM 242@0 43.224 44.61
CP-OFDM

66 15 45 349000 1745.0 16 QAM 242@0 43.242 44.64
CP-OFDM

66 15 45 349000 1745.0 64 QAM 242@0 43.135 44.64
CP-OFDM

66 15 45 349000 1745.0 256 QAM 242@0 43.234 44.72
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N66(5M)_CP- N66(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz 000 GHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver

N66(5M)_CP-OFDM_64 N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

[Center 1745000 GHz Bideo BW 150,00 kHz* Span 10 Mz, (Center 1.745000 GHz SVideo B 150,00 kHz'

Span 10 MHz|
[#Res BW 51.000 kHz Sweep 4.80 ms (1001 pts) #Res BW 51.000 kHz

Sweep 480 ms (1001 pis)
2M

Oooupied Bandwid

Occipied Bandwil
4 Total Pawer
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N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

(Center 174500 GHz Bideo BW 300,00 kHz* Span 20 Mz,

Tideo BW 300.00 kHz' Span 20 MKz
Sweep 2.53 ms (1001 pts)

Sweep 253 ms (1001 pis)

Total Power Total Paver

N66(10M)_CP-OFDM_64 N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

Video B 300,00 kHz" Span 20 M| Tideo BW 300.00 kHz'
Sweep 2.53 ms (1001 pts)

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver
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N66(15M)_CP- N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Bideo BW 470,00 kHz* Span 30 Mz, 0 SVideo B 47000 kHz'

Span 30 MHz|
Sweep 1.67 ms (1001 ps)

Sweep 167 ms (1001 pis)

Total Paver 278 dBm

N66(15M)_CP-OFDM_64 N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

Span 30 MHz|
Sweep 167 ms (1001 pis)

Oooupied Bandwidh Ocaupied Barx

Total Paver
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N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

(Center 174500 GHz Bideo BW 620,00 kHz* Span 40 Mz,

Tideo BW 620.00 kHz' Span 40 MKz
ms (1001 pts)

Sweep 1.27 ms (1001 pis)

Total Paver

N66(20M)_CP-OFDM_64 N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

[Center 1.74500 GHz Video B 62000 kHz' Span 40 Mz
Sweep 1.27 ms (1001 pts)

SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Paver
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N66(25M)_CP- N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

(Center 174500 GHz Bideo BW 10,00 kHz* Span 50 Mz,

Tuideo BW 910.00 kHz' Span 50 MKz
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N66(25M)_CP-OFDM_64 N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 100100 - Ci

ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A4-14 of 32
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24253



samranis. FCC RF Test Report Report No. :FG491912E

N66(30M)_CP- N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

(Center 174500 GHz Bideo BW 10,00 kHz* Span 60 Mz,

Tuideo BW 910.00 kHz' Span B0 MKz
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N66(30M)_CP-OFDM_64 N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

(Center 174500 GHz Bideo BW 10,00 kHz* Span 60 Mz,

SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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N66(35M)_CP- N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, 0 #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver 278 dBm

N66(35M)_CP-OFDM_64 N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 174500 Gz #¥ideo BW 1.1000 MHz" Span TOMH,
[#Res BW 360,00 kHz Sweep 1.00 ms (1001 pts)

#Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1,00 ms (1001 pis)

Oooupied Band

Total Paver
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N66(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 1.3000 MHz' Span 81 Mz
Sweep 1.00 ms (1001 pts)

N66(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 174500 Gz #Video BW 13000 MHz" Span 80 MHz,
[#Res BW 430,00 kHz Sweep 1.00 ms (1001 pts)

Oooupied Band

N66(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

(Center 1.74500 GHz #Video BW 1.3000 MHz" Span BO MKz|
#Res BWW 430,00 kHz Sweep 1,00 ms (1001 pis)|
2

Ocaupied Barx
Total Pawer
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N66(45M)_CP- N66(45M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Center 174500 GHz #Video BW 13000 MHz" Span 90 Mz, (Center 1.74500 GHz #Video BW 1.3000 MHz"

Span 50 MHz|
[#Res BW 470,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 470,00 kHz

Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N66(45M)_CP-OFDM_64 N66(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068

Scale/Div 10.0 B

Center 174500 GHz #Video BW 13000 MHz" Span 90 Mz, (Center 1.74500 GHz #Video BW 1.3000 MHz"
[4Res B 470.00 kHz Sweep 1.00 ms (1001 pts) #Res BW 470.00 kHz

Span 50 MHz|
Sweep 1,00 ms (1001 pis)
2M

Oooupied Band Ocaupied Barx

Total Paver
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

66 15 5 342500 1712.5 OFDM 1@0 see graph
BPSK
DFT-s-

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

66 15 5 342500 1712.5 OFDM 1@0 see graph
QPSK
DFT-s-

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

66 15 5 349000 1745.0 OFDM 1@0 see graph
BPSK

66 15 5 349000 1745.0 OFDM 1@0 see graph PASS

66 15 5 349000 1745.0 OFDM 1@0 see graph ---

66 15 5 349000 1745.0 OFDM 1@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@0 see graph ---

66 15 5 355500 1777.5 OFDM 1@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@0 see graph ---

66 15 5 355500 1777.5 OFDM 1@0 see graph PASS

66 15 25 344500 1722.5 OFDM 1@0 see graph ---

66 15 25 344500 1722.5 OFDM 1@0 see graph PASS

66 15 25 344500 1722.5 OFDM 1@0 see graph

66 15 25 344500 1722.5 OFDM 1@0 see graph PASS

66 15 25 349000 1745.0 OFDM 1@0 see graph

66 15 25 349000 1745.0 OFDM 1@0 see graph PASS

66 15 25 349000 1745.0 OFDM 1@0 see graph

66 15 25 349000 1745.0 OFDM 1@0 see graph PASS
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66 15 25 353500 1767.5 OFDM 1@0 see graph ---

66 15 25 353500 1767.5 OFDM 1@0 see graph PASS

66 15 25 353500 1767.5 OFDM 1@0 see graph ---

66 15 25 353500 1767.5 OFDM 1@0 see graph PASS

66 15 45 346500 1732.5 OFDM 1@0 see graph ---

66 15 45 346500 1732.5 OFDM 1@0 see graph PASS

66 15 45 346500 17325 OFDM 1@0 see graph

66 15 45 346500 1732.5 OFDM 1@0 see graph PASS

66 15 45 349000 1745.0 OFDM 1@0 see graph

66 15 45 349000 1745.0 OFDM 1@0 see graph PASS

66 15 45 349000 1745.0 OFDM 1@0 see graph

66 15 45 349000 1745.0 OFDM 1@0 see graph PASS

66 15 45 351500 1757.5 OFDM 1@0 see graph ---

66 15 45 351500 1757.5 OFDM 1@0 see graph PASS

66 15 45 351500 1757.5 OFDM 1@0 see graph ---

66 15 45 351500 1757.5 OFDM 1@0 see graph PASS
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SPORTON LAB.

FCC RF Test Report

Report No. :FG491912E

N66(5M) DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

Ref Ly 80008
Ref Level 30,00 dBm

start 30 MHz

N66(5M) DFT-s-

Stop 17.600 GH|
p3 0001 pts)

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width

Function Vaiue

N66(5M) DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)

100100
Rin

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Function

N66(5M) DFT-s-

Stop 17.800 GHz)
Swesp 32.0 ms (40001 ps)]

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot iF

= Power (WS
o -

Tg: Free Run

500 d8
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Function Functian Width

Stop 17.800 GHz|
{40001 ps)|

Function Vaiue
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